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W ST PERRERE Bib ] HYLFP24S 76.8V 62. 5Ah
LA Chinese
Name:of Sample £ LiFePO4 battery HYLFP24S 76.8V 62. 5Ah
English
ks 1114090088
Sample No.
Fibs AR F IR R RAS
Consignor Henan Huanyu New Energy Technology Co., Ltd.
e H e X4 MEAE R H AR RAT
Manufacturer Henan Huanvu New Energy Technology Co., Ltd.
Wik BREEH (XTRRREHMRILSS e FIERHEF M)

Test method

ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT oF
DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 5/Amend. 1 38. 3

Y EAFA BEE (XTRERRMIESHHRLSE RRAFEEN)
- ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 UNITED NATIONS "Recommendations on the TRANSPORT OF
Criterion DANGEROUS GOODS™ Manual of Tests and Criteria ST/SG/AC.10/11/Rev. 5/Amend. 1 38.3
H S, BB
Appearance Black Metal shell
Houit g 8 2014-09-11 R B 2014-09-15 ~ 2014-09-25
Accepted Date Test Date

Fedl); ppaly; Sh RS T Ao

BRA 8 Vibration, Shock, External short circui t, Overcharge
Test Items
SR, ZHERIRS. . E%. HFRET A A ESE (CRTrERTYEH RIS R
FRAEFM)  ST/SG/AC. 10/11/Rev. 5/Amend. 1 38, KEC i
It The sample has passed the Vibration, Shock, External short circuit and Overcharge of UNITED
) NATIONS "Recommendations on the TRANSPORT OF DANGEROUS GOODS™ Manual of Tests and Criteria
Conclusion  |ST/S6/AC. 10/11/Rev. 5/Amend. 1 38.3.
R E W (Date) - 9-25
<3 iZ Wit R F AR b4, 258t/ F6200Wh. The battery asseuhly lkﬁ\nﬁéf ’c‘ﬁh\x, and the capacity
. is not more than 6200Wh. ARG A R I Y ) W BIUNSS. 3 BAEMA. This report
Comment |must be used together with the UN38.3 test reportfo e assegbled Battedy.
(b =i
> =8
ey / A s G
Consignor ~2 453000
Address (T-"ﬁﬁt Co
R " ST Ml R £
Approver: Checker: Compiler:
Ré

Title:

B2 T (Vice chief engineer)
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Fi"%’ HIHME £4F *ﬂzfﬁi"'ki#’f:fi{%ﬂk'ﬁ- Holsk 2 Z’S-Iji 23 &t
Name of Test Standard requirement or The s
N Test Result [Conclusion| Remark
0. Items Clause Number of Standard .
B&E CoFakkPElmmind LR
B #Hy ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 i£32 T. 3| WLER 1
1 Vibration UN Manual of Tests and Criteria Section See Appendix 1 {—,&% /
ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 Test T.3 Passad
PAE (ATRERESMORILY LRAFHET
e Atd ST/SG/AC. 10/11/Rev. 5/Amend. 1 38. 3 iR%% T.4) MR 2
2 UN Manual of Tests and Criteria Section See Appendix 2 ﬁrﬁ /
Shock ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 Test T.4 Pasiad
REH CTRERERARY KREET
bRk JitY ST/SG/AC. 10/11/Rev. 5/Amend. 1 38.3 X% T.5{ WL 3
3 UN Manual of Tests and Criteria Section See Appendix 3 “%’*ﬁ of
External short [er/so/ac. 10/11/Rev. 5/Amend. 1 38.3 Test 1.5 Passed
circuit z
RSN CeFRB PR KRiEgET
HEs M) ST/SG/AC. 10/11/Rev. 5/Amend. 1 38. 3 iR32 T.7| WLEH# 4
4 UN Manual of Tests and Criteria Section See Appendix 4 “a‘*& /
Overcharge ST/SG/AC. 10/11/Rev. 5/Anend. 1 38.3 Test T.7 Passed
This space intentionally left bhlank
4 BTZER
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Test Environment

Condition

ISR :21°C-24°C; FFIRIRE /%
Ambient temperature:21°C-24'C;Ambient humidity:/%

PR A

Subcontracted Test

Condition

B B ;
Test Iltem
sazpz | A4 / o4 /
Subcontracted |_Name Post Code
Laboratory 3,5t / b, 4% P
Address Tel
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left blank

g
A5 I AR B L AR it
No. Name of Test Items | vibration
“1s ap e
s HakA iXJe A Before R G After FEms | feam | st
5 Sample Status RE FRLE| KT F#-4, /& |Mass Loss| Residual | 30, £
Sample Mass oCcv Mass ocy ocvy Other
No. /g IV /g /V /% 1% Event
001 | . aqouerd | 75241 | 80.21 75260 | 80.20 0.00 | 99.99 0
EL—F,;; This space intentionally

i L-ih V-RA -k R-3EL F-RK 0-RMH. RRA. LMK, TE.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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No. Name of Test Items Shark
RIS ] Befi RIEE Aft
e R—— BB Belore | KBE Mer | 5ok [ maws | st
= Sample St‘;lus RE | FRLE| FE Fr¥& /& | Mass Loss| Residual | 3£
i P Mass | OCV | Mass ocy OCV | Other
. /e IV /g N 1% /% | Event
001 | sveron e o | 75260 | s80.20 | 75250 | 80,18 0. 01 99.98 | o
[_;:J,—Fy-F’: This sp?zi:ti:::i:”m”y

FiE: Lk V-IBA D-fR R-sk% F-Aek -RH. RRA. LMK, R, RAk,
Note: L-Leakage V-Venting D-Disassembly R-Ru

pture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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No. Name of Test Items External short circuit
" . ¥ o i =
ot MR - L
Sample No. Sample Status . Mcmft emperatore Other Event
25CYCIE 7 M o
001 25CYC Fully charged 60. 3 0
H—F":EH This space i;::z;ionally left

@ik DR R-BEL PRk 0-RMAk. RAK. LKE.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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No. Name of Test Items | gyercharge
Houbh5 #HERE FALR L
Sample No. Sample Status Other Event
001 25CYCIE4Fa L 0
25CYC Fully charged
R This space intentionally left blank

&ix: D-FHR F-RK 0-RAHKR. RALK.
Note: D-Disassembly F-Fire 0O-No Disassembly & No Fire.
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